



**BS EN 1279:2002**  
**GLASS IN BUILDINGS INSULATED GLASS UNITS**

**DECLARATION OF PERFORMANCE**

THIS IS TO CERTIFY THAT  
**FRAMELESS GLASS CURTAINS LIMITED**

of  
UNIT 17E ALTBARN INDUSTRIAL ESTATE  
REVENGE ROAD, LORDSWOOD  
CHATHAM  
KENT  
ME5 8UD

HAVE CONFORMED TO EN 1279-5 ANNEX ZA  
BY

(a) SUBMITTING PLAIN INSULATING GLASS UNITS FOR TESTING TO BS EN 1279 PART 2 AND SUCCESSFULLY MEETING ALL REQUIREMENTS.

Please refer to Test Report No: 89203063-06  
System Description: FGC1  
ITT conducted by: TUV Rheinland Nederland B.V.

(c) INSTIGATING AND IMPLEMENTING A SYSTEM OF FACTORY PRODUCTION CONTROL COMPLYING WITH BS EN 1279 PART 6

(d) HAVING UNITS TESTED TO THE REQUIREMENTS EN 1279 PART 6 BY CENSOLUTIONS LTD

(d) PRODUCING A TECHNICAL FILE CONTAINING THE TEST REPORT AND PERFORMANCE INDICATION PAPERS FOR ALL COMPONENTS

Signed:- *G. Benja*

Position:- *M/D*

Date:- *24TH MAY 2014*